ALIGN

EP-HELICOPTER

TREX 500ESP

KX017008TA

INSTRUCTION MANUAL
EHAHNAE

INTRODUCTION \ _
IEE «

=]

{~9| SAFETY NOTES
ZEIESR

3 EQUIPMENT REQUIRED FOR ASSEMBLY
St

4| SAFETY CHECK BEFORE FLYING
RONZEHEETESIH

ASSEMBLY SECTION
0~18| gm0

EQUIPMENT ILLUSTRATION
19| zpeanesr

20 BRUSHLESS SPEED CONTROLLER INSTALLTION SUGGESTION
ESCER ISR a2 anf &

CANOPY ASSEMBLY
20

LB g
91 | SERVO SETTING AND ADJUSTMENT
B 855 e Thank you for buying ALIGN products. The T-REX 500 is
21 Egﬂ%%ﬁ%ﬁ%ﬁ%%@gm"E"TML SETTHG the latest technology in Rotary RC models. Please read
99 PITCH AND THROTTLE SETTING this manual carefully before assembling and flying the
o e bl new T-REX 500 helicopter. We recommend that you
POWER COLLOCATION REFERENCE i i i
23| maheneszs keep this manual for future reference regarding tuning
] ~7 | RCEELEIGERUSHLESS SPEED CONTROLLER INSTRLCTIONMANLAL and maintenance.
7R R AR SR
FLIGHT ADJUSTMENT AND SETTING BTN ER ER LU RIER » EXRAB °
T2ZHREDNRSINETF - TR AU » 8% ek
3~ Znen smmemEag JBE - EETRRRARBEANND  DERLERESARES




1.INTRODUCTION ai= AuGN ///A

Thank you for buying ALIGN Products. The T-REX 500 Helicopter is designed as an easy to use, full featured
Helicopter R/C model capable of all forms of rotary flight. Please read the manual carefully before assembling the
model, and follow all precautions and recommendations located within the manual. Be sure to retain the manual
for future reference, routine maintenance, and tuning. The T-REX 500 is a new product developed by ALIGN.

It features the best design available on the Micro-Hell market to date, providing flying stability for beginners, full
aerobatic capability for advanced fliers, and unsurpassed reliability for customer support.

RACRECHES  RTRLETIOEWER T-REX 500 EAHE -~ FERFENRRTETRNBEIABETEHRURRIEES
EFH  ORBRLENRTETREE - FRBRETHELUREENSE - T-REX 500 BEHRHETHBNHES © F&RMR
ERAROBEENNES AR RITEHRITBEE - T-REX 500 8 BIRFZELRZF

THE MEANING OF SYMBOLS E55(C=8i%

AWARHIHG Mishandling due to failure to follow these instructions may result in damage or injury.
ERARELRIFRE  MEAERTRENVERLABRERSE -

&EAUTIQH Mishandling due to failure to follow these instructions may result in danger.
x= B ERHRELIRIERDE » MERBRIEEKBHE -

®|=uns|nn£n Do not attempt under any circumstances.
B It TEEORIENBIET - SOEHIBRE -

IMPORTANT NOTES EZEH

RIC helicopters, including the T-REX 500 are not toys.
Technologies to provide superior performance. Improper
death. Please read this manual carefully before using
and the safety of others and your environment whe
Manufacturer and seller assume no liz se of this product.

Intended for use only by adults with experien ers at a legal flying field. After the sale

products and

T-REX 500 BIREF#ILFINE ; WirEBE > FAlEBNERTENTIRGEEIEES

RRERSEDIHC » BA2F ' IRBE8EE - IRIEOEREAMNER  RSHNEETE
MEBERESRBAEHANEF " : ENEE  FERRRFAGCHRFBREEAREBUNANS
HERMHABTEES : R {718 R ERZERMBETRIFER  ERELER2FQTBFEEOARIENELHE

bl - 8 £ {3 1 RE

We recomme
first time. Al
T-REX 500 re
aresult of ac

assistance of an experienced pilot before attempting to fly our products for the
ay to properly assemble, setup, and fly your model for the first time. The
degree of skill to operate, and is a consumer item. Any damage or dissatisfaction as
ifications are not covered by any warrantee and cannot be returned for repair or
replacement. ontact our distributors for free technical consultation and parts at discounted rates when you
experience p ms during operation or maintenance.

RIGaBRBERIERNERERELE®R @ WRFRERE  FBENATHERSHBRE  EAEABRAMENERARETA
E%ﬂ*ﬁgﬁﬁmﬁﬁ#ﬂﬁﬁﬁﬁﬂﬁﬁ BEERARIFEEHEE  FATEILINNEGRERENES - KESH

AER"
Fly only in safe areas, away from other people. Do not operate R/C aircraft within the vicinity of homes or crowds
of people. R/C aircraft are prone to accidents, failures, and crashes due to a variety of reasons including, lack of

maintenance, pilot error, and radio interference. Pilots are responsible for their actions and damage or injury
occurring during the operation or as of a result of R/C aircraft models.

SRRURE  EABNBESCREER  ROFHBUERAH - ARERAEURGEE - EFEHREFIE - LRBELHAR
WG BETEBIARTEEREBSFTIRBOEN » BRTEBVEBRIOTZE » UM ITBREARBMENETBRAZIEE -




Q"™ LOCATE AN APPROPRIATE LOCATION EREEHFMEAR

R/C helicopters fly at high speed, thus posing a certain degree of potential danger. Choose
an a legal flying field consisting of flat, smooth ground without obstacles. Do not fly near e o

buildings, high voltage cables, or trees to ensure the safety of yourself, others and your

to fly ior reducing the damage. Do not fly your model in inclement weather, such as rain,
wind, snow or darkness.

EARRCRAS—TOEE  AHNLBETERRY - BHNBELENOES  BERET
BiE RIS EEENTBONG - VATERESREA - 518 - B2 - AESH - B4
£% BRRADNIESRECRIATENAR - DARBE - BUHABEDIRS 2 SBR
ARl S EERBERMBRT  EHRTLRMERNAESTABNEE -
BOETM - IBEBLXE MRME DERFSRBENRS -

Q™  PREVENT MOISTURE BRESIREIR

R/C models are composed of many precision electrical components.

It is critical to keep the model and associated equipment away from moisture and other
contaminants. The introduction or exposure to water or moisture in any form can cause
the model to malfunction resulting in loss of use, or a crash. Do not operate or expose to
rain or moisture.

EARNSHUEBFZEEHEFTTHEEMEN  ATUALABIMLARNKE - BRELCE
NMAFERD * HLEXKFEABRSNEMBERGRETSHAEMSIBAIRBHEN !

% & | PROPER OPERATION 2T &{ER*ESR

Please use the replacement of parts on the manual to ensure the safety of instrug
product is for R/C model, so do not use for other purpose.

B2BTEN T - EANARAEINEES  BEATHERERPINBH
- BEBREGRARARIE - B2BRER  WORREE - ESNEE

| A2 OBTAIN THE ASSISTANCE OF AN

Before turning on your model and transmitter,
on the same frequency. Frequency interference

tuning, trimming, and actual first
flight simulator.)

EMRTBMTAE - BES
#HEC R AIRLF

FREERARNB TS
BETEOKEE  EREE

N

ability. Do not fly under tired condition and improper operation

Operate this u

may cause in d

BERECENNRRES—ERANMEEANRIFECERM  BRES - BRFAENFRERE B
NBERBR/IEEES -

TS| ALWAYS BE AWARE OF THE ROTATING BLADES SEREENDE{F

During the operation of the helicopter, the main rotor and tail rotor will be spinning at a
high rate of speed. The blades are capable of inflicting serious bodily injury and damageto
the environment. Be conscilous of your actions, and careful to keep your face, eyes, hands,
and loose clothing away from the blades. Always fly the model a safe distance from yourself
and others, as well as surrounding objects. Never take your eyes off the model or leave it
unattended while it is turned on. Immediately turn off the model and transmitter when you
have landed the model.

EEANIRRREERRERSKN  U7BRIEREICNHE  LRBEAEHRRIRE -

e KEEP AWAY FROM HEAT ERERGR

R/C models are made up various forms of plastic. Plastic is very susceptible to damage or
deformation due to extreme heat and cold climate. Make sure not to store the model near
any source of heat such as an oven, or heater. It is best to store the model indoors, in a
climate-controlled, room temperature environment.

EBRPRESEEL PAMENRCK  BIEEAETENE  ALERERRENR - OB 2L
REEANEREMBLEEZSRRBMOTEE -




3.EQUIPMENT REQUIRED FOR ASSEMBLY st i# AUIGN I//

RADIO TRANSMITTER AND ELECTRONIC EQUIPMENT REQUIRED FOR ASSEMBLY S gERREFHE

Tail Specialized Servo x 1pc
ERERESAERSE x 1

Dial Pitch Gauge x 1pc

HEMSTUMREER x 1
ADDITIONAL TOOLS REQUIRED FOR ASSEMBLYB#BTA
Diagonal Cutting Pliers Needle Nose Pliers
u1 RO Lt
‘ !
4 ! |
: -J ‘ \
| Hexagon Screw Driver Philips Screw Driver
il CA TR S +FRMET
) oF - g ] 3mm/2.5mm/2mm/1.5mm/1mm ¢ 3.0/ ¢ 1.8mm




4.SAFETY CHECK BEFORE FLYING RiTaizetSE=SH

ALIGN

CAREFULLY INSPECT BEFORE REAL FLIGHT E#R{AISREBATROWNBEEH

vrBefore flying, please check to make sure no one else is operating on the same frequency for the safety.

yrBefore flight, please check if the batteries of transmitter and receiver are enough for the flight.

v Before turn on the transmitter, please check if the throttle stick is in the lowest position. IDLE switch is OFF.

vcWhen turn off the unit, please follow the power onloff procedure. Power ON- Please turn on the transmitter
first, and then turn on receiver. Power OFF- Please turn off the recelver first and then turn off the transmitter.
Improper procedure may cause out of control, so please to have this correct habit.

¢ Before operation, check every movement is smooth and directions are correct. Carefully inspect servos for
interference and broken gear.

v Check for missing or loose screws and nuts. See if there is any cracked and incomplete assembly of parts.

Carefully check main rotor blades and rotor holders. Broken and premature failures of parts possibly cause
resulting in a dangerous situation.

e Check all ball links to avoid excess play and replace as needed. Failure to do so will result in poor flight
stability.

vrCheck the battery and power plug are fastened. Vibration and violent flight may cause the plug loose and
result out of control.

YcPlease use 425~430mm carbon fiberiglass fiber main blades which are rated for 2800 RPM. Do not use
wooden blades.

*BAMRTABARBMIEANARESETEBOA - DIBRIESAMANZZ -

*BRAROVNBELCRNBRENBTLNBREECARTOME -

* B AT RBPIEEESURRIER - WNEZHE - EiR6E/M(I0LE) 2 SRHMEIAIE

*RARKURBTRIRMMBNES - RREGHTABDTMNE  BRZEIRER - FRRGMICH R ZNNE > BHEENNRER -
AEERNHRAEFTESSELRNRS  PESSROANEZS » ERNIERNBE -

*HBELCREESRNSEDIFETIRG - RAOOESIER @ LRESARIZINDFESHE T HUBSNBT - ERHNENEAREREN

FARBABIE -
* RTAIER L TRD NBROBMRRE - ERE AR BNRRORGS CHRSERNESHIRE » 5 RET ERREN
B4 - BEFNERFTTENBHFERBRT  EGERATRBUER - TRHERE  FTREBHENREHREBENERM -
SAlSRESREERENOBRE -

*BEMAENERELSEERNER - BENESLBREESET
*ERATHEEFREFELTEEESRE » RITPHEHTAZOMRGT - TESHBRERBRMSNEENBE -
* THER PR SR Ot FAA2800RPM 4254 30mmEE B Bt 38 /MR8 » R RAREE -

e

pmentiRERE

500HC 500HT4 500HT2 500HT3 500HG
| -

13Tx1

Mdx4 Sat Scraw x1

Motor Pinion Gear x 1pc | 500M 1600KV Brushless motorx 1 RCM-BLEOG Brushless ESCx 1 425D Carbon fiber blade x 1

DS510 Digital Servox 3

S500HZ RELTE 11 SU0N TH00NERHRGE x 1 ROHBLGG GIERERMARE X1 | pssiomiTBiRS 13 4250DB M 1R R x 1
4 ™
When you see the marks as below, please use glue or grease 1 f,f—
to ensure flying A ([r
EETRNCERSR  SESLRYCH  LiRFRERIRHE -

{_f”f’f

-

CA: Apply CA Gilue to fix.
R48: Apply Anaerobics Retainer to fix.

— [ ]

T43: Apply Thread Lock to fix. Blue Self-fumnished 143 Glue width: approx. 1
ou.. Add Grease. Wes B8 ES BEBGR T43 EBREAT I -
AERPEE
SRS EEREBRETE R48 metal tubular adhesive (eg. Bearings). T43 thread lock, apply
%ﬁ a small amount on screws or metal parts and wipe surplus off.
DIL M &8 When disassembling, recommend to heat the metal joint about 15

When assembling ball links, make sure the "A" character
faces outside.
FRBRBEEIFEIER - ASFESHN -

from heat.)

SR B




5.ASSEMBLY SECTION i3 AUGN //

[ BO0HH2 | S -
=

L !HIITWHIJ
M3 collar screw

M38S R EERAR(M3x0.6mm) x 2

&‘:?EUTI'QH

When tightening linkage balls and
screws to plastic parts, please note
to tighten them firmly and the best
tightening torque is within 4—~4.5
kgf.cm. Do not over tighten, or the
plastic parts will break off or the

For original manufactory package,
if the product Is already assembled
by Factory, please check again if
screws are firmly secured and
Egllad with some glue.

JEiagiAgpicin: munn

500HH2 | | 500HH10 |

p
(o - © [ owe

Linkage ball A(M2.5x3.5) Socket screw \

BREA (2. 5:3..5) ( & 4.75x6.18mm) x 4 m@m mmmmm )X

[H— M3

Socket button head screw A
X EFATUBRHRMIx10mm) x 2

© |
Washer
. T ¢ 3x ¢ 4.8x0.3mm)

Metal SF Mixing arm
& MSFRREEN
. Washer

g3
- g 3% $ 4.8%0.3mm

Socket button head screw

LEBEA AR
M3Ix10mm




. |if the product is already assembled
. | by Factory, please check again if
screws are flrmly secured and

e

. | When tightening a screw to a plastic
. | over

]

.........
e P

linkage ball(M2.5x3)
(M2. 53

1 h. ? ..r'-. N
4.76x24.50mm y e

[5oo|-||-|1 1 ] | 500HZ2 |

: W x@mEarae
. [For original manufactory package, Lnkage ball B(M2.5:3)

M3x10mm

Apply a little amount of T43 thread

lock when fixing & metal part.
A o IO R LT 43 ()

¢ ™y
© [ —
Socket collar screw
mm&dmmx 1
3
M2.5 Nut
W2 GRGREARIE x 1

O s

Socket button head sg¢
HERATERR(Mox10

© O
Linkage ball E
BRERB (M2.5x3) (9 4.75

© I
Socket screw
I\\_ “ﬂm PRt M5 - '”

~ 500HH5 |
” — i

Long linkage ball(M2.5x3)
BTSN (N2.5%3) (4 4.76x24.50mm) x 1

([
Linkage ball B(M2.5x3)

\_ EFERB (M2.5%3) (9 4.76x0.77Tmm) x & ' s4mm




' 500HZ2 | | 500HZ2A M imen g smogu.

500 Linkage rod (A)

-5 LS e ARETAS R
N L N
] @X«l)

50032 (A) ¢ 1.96x13.5mm x 2 500 Ball link mper rubber-gray 70’ Is sultable
: S00EHIH x 4 M fight for bi;rl:m

Damper rubber-black 80 Is suitable s
to 3D flight for advanced users.
SRR BRI . AeANEE

500HH

— 1 ©oun ) (|l ,
- Smaller ID larger ID ~
POEE) PRESEA /
CCI:']]I]] Thrust bearing |FHE#hE Main rotor holder
Linkage ball D(M3x3.5) ENERRICEE
ERED (N3x3.5) ( $ 4.75x17.5mm) x 2 o
R

500HH1A |

 500HH2 | @
Damper rubber-gray 70"
- | smEmmE (o5xe 1. tximm)x2 &‘gi‘"ﬂﬂ
© D:— > When tightening a screw to a plastic
O part, please tighten it firmly, but not
Thrust bearing WP TR (M3x10mm) x 2 s e’
LEHER( o 5x 0 12x4mm) X 2 Damper rubber-black 80° S+ AR T T BERS

screws are flrmly secured and
Washer

Washer s ax & 10x1 2 applied with some glue.
(0 9xe 12x0.5mm) x 2 J L eKe Todimmx )| SEEE(06.1x6 10.5¢1.5mm) x 2 y ﬁﬁ%ﬁ%ﬁﬂi.“ﬂ'“ﬁ"

BN MEL0" (¢5.9x 6 1.1x4mm) x 2 For original manufactory package,
if the product is already assembled
Q O :| by Factory, please check again If
Spacer

~J




Apply a littie amount of T43 thread
lock when II:hH metal rrl.
A O O R T 43 (AR

Metal head sto r
i 15 IV G 056 15 D 86 ppe

For original manufactory package,
if the product is already assembled
by Factory, please check again If
screws are firmly secured and
¥£"H with some glue.

RREZRARERT """ WRAR

IF

Make sure both sides are equal in length.
BRHTHRWAREEE -

8




v

Socket button
head screw

HEERP R
M2.Sx8mm

M2.5 Specialty

washer

M2 .5WEREET)
& 2.5% ¢ Bx2mm

Bottom bracket
EMER

Landing skid
B
160x50mm

Skid glgo end cap

ATY

-"'t

When tightening a screw to a plastic
over tightened, or
IRARE ) I B8PS 2 _

O e WP S
For original manufactory package,
if the product is already assembled
by Factory, please check agaln If
screws are firmly secured and
¥£IIH with some glue.

JHERETGase annn

Apply a littie amount of T43 thread
, lock when fixing a metal part,
RUANE LR RERRRTL KD

BB

Skid glpe

- _ N ~N
: (Yo © [ Lonnooros

Socket button head self tapping Socket screw

sSCrew B EER M 0mm) x4

EEFAEEHRM(T2.68mm)x 2

(i © [T}
Bearing Socket button head self tapping screw
WE( ¢ Bx ¢ 16x5mm) x 2 screw m{nmm x4
ﬂ]- XETABEFRMT2.6x10mm) x 8
o) m @ ]
HEEP7 AR MSEmm) x 4 M2.5 Specialty washer IHKH Ih'l o 0 6:0.6mm) x4
Uh- M2.5¥F RS 9 2.5% ¢ 6x2mm) x 8
HETA7 A EMM2.5x6mm) x 8 Socket button head M2 H:I4
@ D. % x2 )~ K.
Socket screw
Carbon fiber main frames
x4 HREHENER (R/L
®) m Frames mounting block ™™ Metal bearing cap
M2.5 Specialty washer N Satamm ¢16x¢21.6x2mm
\nz SEHEE(02.5x8x2mm) x 8

washer

M2 .5RFFRET
& 2.8x ¢ Bx2mm

$ 5% 8.5x237Tmm

Metal bearing holder
ENEREEE

Socket button head self

LERIRERT TR ST
T2.6x8mm

.5 Specialty

Waterproof abrasive paper
KD

Recommend sanding the marked position with a waterproof abrasive paper(#800-1000) as
below lllustration to avoid the wires of electric parts to be cut.
BERTHESRETR  IEEIB00~-1000k DESE » AL EFRERBERE -




Main frame assembly point:

First do not fully tighten the screws of main frames.

Put the main shaft through the two bearings and

check if the movements (up/down) are smooth. The
bottom bracket must be firmly touched the level table
top (glass surface); please keep the smooth movements
on main shaft and level bottom bracket, then slowly
tighten the screws. A correct assembly can help for the
power and flight performance.

:
@;

_—— Malin shaft
ES |

.-
]

Press two main frames equally.
TR T8

ﬁ% gngw: |
ST PATHRS _EREERL
R R
3 Main f
ﬁ%om Eaﬂ&ﬁmg%ﬁﬁ %u gan» Glass surface — zamm
i 9‘0“/’ ‘\9'0"
i [ — |
Servo installation (DS510/DS3405/S9257/S9650) Apply a little amount of T43 thread
{EIR2ZRB\(DS510/DS3405/59257/S9650) ’ ma:# E.I! w:!pa.t:ﬂ "

(0) (oemesampsssen

Socket button head self tapping
screw

XEEAAENRHM(T2.6x14mm) x 2

500HB1D 500HZ6 |
™
(o (D (o) | ©
Socket button head self tapping Linkage ball A(M2x3.5)
screw HEEAM243.5) (9 4.75x8.18mm) X3 \washer
3 A7 S S BIRAHHT2.6x8mm) x 2 O:[h BE)( ¢ 2.6x ¢ 5.8x0.6mm) x 12

Linkage ball C(M2x4)
BREEC (H2xd) ( ¢ 4.76x13mm) X 3

Oyt

Socket button head self tappir

;

TION
= B

ghtening a screw to a plastic
se tighten it firmly, but not

o} or ulﬂ “. -
FERBLEE - R El!l

DO RS W BCES -

nufactory package,
already assembled
ease check agaln If

- ‘e firmly secured and

lied with some glue.

L e

screw
| ¥EERAAEEIRMT2.6x10mm)

~

W

Q; Socket button head self
all A(M2x3.5) ﬁww XERY
Plastic servo : h{
AR BEOR : LokAge bl AGE2.8)
& $4.75%8.18mm

In order to keep proper travel
range and reaction speed for
the swashplate, recommend
installing the linkage ball at
the illustration location on
servo horn.

T

Linkage ball A(M2x3.5)
BREA (M23.5)
¢4.75x8.18mm

S Nut

DS5 Servo horn
DSEEER

Battery mount
BB EE

10



|

Servo installation (HS-82MG)

RIRB R ERFHHS-82MG)

inkage ball A(M2x8.5)

if A (M2x3.5)
TExB.18mm

Li ball A(M2x3.5
RBA O 0 o)

82MG Servo horn

82 MGIS B B

= .‘ ;
’ \-,
> Attached
L L

Servo installation (HS-5245
BRRLZEKRBHS-5245MG)

|

x3.5)

©4.75x8.18mm
Attached
11

'/ Plastic servo nut

/ BRBYSEE
P Attached
1

11



500HT4 | Basr

Bearing Tall boom mount(R)
(¢ 4x ¢ Oxdmm) x 2 UREEEEED
Torque tube drive
goar assembl B
BESDIWG
Bearing
B3 ( o Bx ¢ 12x2.5mm) x 2
|, —
Apply a little amount of T43 thread
. lock when fixing a metal part.
O R I R EE T4 (R
a screw to a plastic
) hten It firmly, but not
9 H .'II — \ \- & " ._. E i . .' ?-
Tail boom mount(L) agi N8 e
HEEEEEEE g
ore al manufactory package,
if the product is already assembled

by Factory, please check again if
screws are firmly secured and
applled with some glue.

ERSCLNOEUSSERG  WAEE

Metal tail

Socket button Control arm mounting bolt
Bearing head screw b L Ed )
L P X EEAS AR 6x9x13.6mm

$Bx e 12x2.5mm

Metal plate (R)

HNENBS AR
36x20x5mm

Tail rotor shaft assembly
PisERmE

J—— ' 500HT5A |

EMNBREHEEE
¢ 5x21mm

Socket button - ng
head screw B ( o 4§ Sxdmm) x 2
X EEATURE N
M2.5x5mm |:|
ng
BR( o 8x ¢ 12x2.5mm) x 2

© (o

Socket button head screw
LEEASTAEERM2.5x5mm)x T )

12




S00HT2F

500HTSB

e
LERER R 4 34 8x3.5mm) x 2

®

Bearing
B (¢ 5x g DBmm) x 2

© W

M4 Set screw
MALE AR (M4x3mm) x 1

™ A

© | | ® (.
Socket screw Collar screw
BEEA7 TR M2xEmm) x 2 EESRMZBmm) x 4

© | S,

= Collar A
Washer ETETIEEA ( ¢ 2% ¢ 3xdmm) x 2
S » 2 ¢ Bx0.6mm) x 2 @ D

Collar B

BT ERIRED (¢ 2¢ ¢ 3x3mm) x 2

(o

Linkage ball A(T2.6x3.5)
ERERA(T2.6x%3.5) (¢ 4.75x8.18mm) x 1

© [l

Bearing
B ¢ 6 ¢ 10x3mm) x 2

Slide shaft
EMREx

O

Collar
EEGEUEESRS

g (4 6xs 7.4x2mm)x 1

Washer
-]
2% ¢ 6x0.6mm

N

Aim tail rotor hub at the concave of

shaft and fix it,please apply a little glue on

the set screw.

FESEN T A EERE S AN LI A - - SRR BT LD -

tail rotor

Linkage ball A(T2.6x3.5)
B (T2.6x3.5)
& 4.7T5x8.18mm

CAUTION
p: 49 ¢

When tightening a linkage ball to a plastic part, please note to use a little

SR

firmly, but not over
BLER » EROROS

When tightening a screw to a plastic
part, please tighten it firmly, but not

For original manufactory package,
if the product is already assembled
by Factory, please check again if
screws are flrmly secured and

?ﬁ?ﬁ%ﬁ"ﬁ : E55 . mumw

Metal T

& 0 RETE A Y

| $4.76%8.18mm -

| (e
|

|

.....
............

i
Ankagepet s 600NT2C

BREA(T2.6%3.5)

Linkage ball A(T2.6x3.5)
EPEEA (T2. 6350 ( ¢ 4.75x8.18mm) x 1

© |-

Socket collar screw
EEEF R B R (M3 15mm) x 1

© |

Washer
(039 4.8x0.3mm) x 2

Apply a little amount of T43 thread

lock when fixing a metal part.
FRENEERARERSETL RRE

13




Already assembied by factory, When assembling into the tail boom, Apply a little amount of T43 thread
Emmwm . please apply some oil on the surface, lock when fixing a metal part.
MEEESERL - WSS s to make it smooth during the EMENEREEEEERT B HE
assembling and keep it vertical with
the lo%au?‘mbe for smooth rotation.
Socket button head
collar screw
Socket scrow P MR
X e Torque tube | MiciZmm
Max10mm 5% g EmDuS When assembling TN
Socket button head screw . Socket button head screw the tail boom,
/,,f" W please aim at the
M2.5x8mm - el fixing hole ¢ 5.
M2.55S ialty washer -
M2 Spociatty was ; FAsETALE
¢26xs6x2mm _ -~ Metal rudder servo mount , M2.5 Ity washer
o ERERREETEE S § M2.oEEEE
: = & 2.5% ¢ Gx2mm A

=
”_~#~__ " 3K CF Horizontal stabilizer
. AR

T,
-

Meat! stabllizer mount (Upper) -

S ERKTEMEE I:me‘m\ M2.5 Ity washer
Ball link ~H ~ 2. SRR f
Carbon fiber rudder EHiEm -
servo bracket P
BRI IR P

<

E‘-‘é&"mﬁi’ ™

Tail boom brace . .
® Metal stabilizer mount (Lower) .
mou
EHMEREE TE
il boom brace end
Socket button head screw EEiNREm 3K CF Vertical stabilizer
M2Ex10mm M2.5S alty washer e
2 M&d

¢i5x¢6x2mm
Tip to fix

bearing on the torque tube, avold CA glue adhering to the dust
e bearing stuck. When assembling into the tail boom, please apply some

and press the holder into the tail boom horizontally.
%ﬁi&ﬁﬂl#ﬂhﬁl!ﬂﬂ!ﬂl!-ﬁm BEAREAR EEDUEREARELREH -

Please apply
cover or it ma
oll on the beari

Bearing
Neutral point @&
f-Fp of torque tube  ¢8x& 10x3Imm

=> o
500HT2D _____________i\'\r______________.________:L______._____________'s'%__________________/:_f_;;.____;%
' \

' Tube end
22.8cm 24.1cm R

| < 22. 68D 24.10%

YA RS (M2.5x \Tur%ua tube bearing holder
ERRDURE

[]DI[.- al;;'l 5}!&"“‘ oll inside the tail boom #14x7.5x10mm
Socket button head screw

LETEAT TR EM2.5x10mm) x 2
© [ — ]
Socket collar screw

|

M2.5 Specialty washer
M2 . SRR EE) ¢ 2.5x ¢ 6x2mm) x 6
. v

, L3
' 500HT3D | 500HT4A |

Socket button head scrow — S 500HT5B

I © { © ([

M2.5 Specialty washer M3 Nut Socket button head collar screw
M2 . SRR RET( 0 2.5% ¢ 6x2mm) x 2 HIRGRESRIE x 2 X EEA TR ERIR(M3x12mm) x 2

kS A AN

18mm) x 2

14



' ' Apply a little amount of T43 thread
500HZ6 | 500HT2DB)| ' 500HT4A | Y F Tt
p _ o . RHER RS NN ERARTL MWD
(Do (o ([ ronmgrnamy A\ CAuTIoN
Linkage ball A(M2x3.5) Socket button head self Socket button head screw
FREA (H2:3.5) (¢ 4.758.18mm) x 1 tapping screw 4 EFPIVRERHHM2.5x10mm) x 8 When tightening a screw to a plastic
ﬂhm LEEARE M RAM(T2.6x12mm) x 2 part, please tighten It firmly, but not
Socket button head self tapping @) m m AR ] 81 SR
screw = ——
LEEASTRSHRHM(T2.6x10mm) x 4 M2.5 Specialty washer For orlginal ufacto ckage,
o et Aoy et N2 CAFIRED( 0 Z.5x ¢ BxZmm) x 8 it the product Is aiready assembled
@ H b < J by Factory, please check again if
screws are firmly secured and
Washer applied with some glue.
2E)( ¢ 2.6x 4 5.8x0.6mm) x 4 Eglﬁgﬁgﬂitﬂﬁi ' BMER
M2 Nut P
MR x 1 -

|II
ﬂ
I

age ball A(M2x3.5)

BREAA (H2x3.5)
¢4.75x8.18mm

N2.5%E
$2.5x ¢ Bx2mm

Socket button head self tapping screw

LEEMIEEEEM
TZ.6x12mm

M2.5 Eg%ﬂllltj" washer

M2. 5T
$ 2.5 4 Bx2Zmm

15



,MllﬂhlﬂﬂMMTﬂm

CEAT H

- 500HH11 |
o m J[ 500HZ2 |

M3 Set screw
kwmm

2 -

]
500HB1D 500 Linkage rod ()

SO0SEAR D0 ¢ 1.96x31mm x 3

st J 500HZ2A |

M2 B AR AR M2 5x 1 2mm) x 2

500HB2 | (@lemm

- ~ Ball link

Hex socket self tapping screw
MEEATAEEIRHTIx6mm) x 4

Lock collar ]
@ m IHEEE Anti rotation bracket
& 8x ¢ 14xBmm i

mounting bolt
Washer #
EOMETES) ¢ 10x e 153:0.8mm) x 1

© [ Linkage rod (D) e,
collar 3mm | 21mm Approx. 50mm x 3

omm) x 1 ER(D#50mm x 3
i
M2.5 Nut
kEEI'IE-EMHHI x1

Main c
FENE

CAUTION
H B

I -:-:'::':-.-;:f.'r k ||III i / Sl E’I, -'-'-.'5._'-...’.. _-:—-"- .
| When tightening a screw to a plastic R U —== S~ S Hex socket self tapping screw
. m iy [ ] ﬂ i

Eawsws
& 10 ¢ 13x0.8mm

For original manufactory package,
- | if the product is already assembled
. | by Factory, please check again if

| screws are firmly secured and bearing shat

Bo
§ gglln\d with some glue. & Tx 4 10x ¢ 12.6x27.25mm

BRAZRRCD- o Tmon o §

16



O e

Apply a littie amount of T43 thread
’ lock when fixing a metal part.

R4 (RWE)

Linkage rods A/B/C/D sizing and quantity reference chart

N

part, please tighten It
over thghtenad; o the

When tightening a screw to a plastic

firmly, but not

Epi“‘d with some

if the product is already assembled
by Factory, please check again Iif
screws are firmly secured and

;ﬁgﬁﬁﬂ; RHRT - WREE

A/B/C/DERRTREBNES
500 Linkage rod (A)
ORNLINES COmR ) ¢ 1.96X13.5mm x 2 — M-
500 Linkage rod (D)
500 Linkage rod (B) S00E#R @) ¢ 1.96x31mm x 3
—— 500342 (B) & 1.96x10mm x 2
@"“ ) Ball ik
i iR x 14
10 g
N 500 Ball link
500 Linkage rod (C) @B
BOOEAR (C) ¢ 1.96x34mm x 2 - Il S00:mismE x 4

In order to keep pr«
range and reaction
the swashplate,
installing the link
the illustration loc
servo horn.

P

=i -

7 ;----ﬂ"*“h i "“l
|I | || | |I | I
| HI ':'”:u'{ ill i M1LE

—




lock when fixing a metal part. blade spacers are not required.
BaEnREN BRI D) When the thickness of main blade Is 9mm, the maln
blade s&mm are required.

AE's" ZRRABR Jonms - WEHLRMBE -

, Apply a little amount of T43 thread When the thickness of main blade is 10mm, the main

When tightening a screw to a plastic \

part, please tighten It firmly, but not e l

R\ SRS IR IR - T Z =

S+ Ml D BN « 425 Carbon fiber blade a— .

For original manufactory package, L5HRERN 425 Blade e E \

if the product is already assembled 425 R g E

by Factory, please check again Iif Main blade spacer ©® 2 Main rotor holder
screws are firmly secured and FRREH ERENRE

applled with some glue. ¢ 3x¢ 15x0.6mm

REGNACRE LD e WRRE

500HH1A |

Sockst collar screw M2 Nut
EEFA7USEERHH(MIx20mm) x 2 MIRRRIRIE x 2
O

Main blade Spacer
ENEM B (¢ 30e 15x0.5mm) x 4

o ©@
| 500HZ5 | -
@

o

M4 Set screw
WLERRER(MAxdmm) x 1

© W

7 =z A \ Sl
TV AT
iy i i)

-Ef\.'.

Motor pinion gea
MiEaw 137

. After assembling the motor pinion gear and main drive gear, the herizontal \
. distance must be within 1mm and keep the gear mesh at a proper distance. :
[ | REISRIEBEUETTEMRTIBEIN LRIMERSHESHIE - :

AL
RCM-BLS00M
_ 1600KY
; € Fe
When fixing the screw of pinlon gear, please alm at ; KDi6
the fixi nt on motor shafi. !
86 - BHNERIVBETEE -

18



155
¢
[
"
HE
2
=
o
S
-
(V4]
-}
el
—
T
=
L
=
o
-
2
o

Rudder control rod

LHH ._
Ehinn iom x

408mm

3g6mm

8-Channel Receiver is adequate for the requirements of T-REX helicopter.
You will need the following channels at a minimum: Throttle, Rudder,
Elevator, Aileron, a :ncn_uon_-__u. IH-__H_E.-E n:nﬂﬁoﬁ..&uﬂ-ﬂuﬁ

T L T L e

JR 7CH receiver wiring

R 7CHEW S ERTEE

Bimas B

E/UR SR _ =—— cs
Ak R u_Hﬁmwu [ mum._m.__:.
recelver

TR =

7-Channel Receiver is adequate for the requirements of T-REX helicopter.
You will need the following channels at a minimum: Throttle, Rudder,
Elevator, Aileron, EEEE; nd Gyro(AUX 2) controls.

m%mmﬁm TR D AR e

19



7.BRUSHLESS SPEED CONTROLLER INSTALLTION SUGGESTION escirmimizsizxamim ALIGIN I//

Installation Method (1) ZE5® (1)

Use attached Hoop and Loop Tape, tape the
Hoop side (hooked) on the battery mounting
plate and the Loop side (fuzzy) on the battery

PR 0 o TP

I - . T Hook and Loop Tape(fuzzy)

' Use Adhesive foam or Hoop & Loop tape to fix.

NOTE: When installing the speed controller,

ESC installation location (1) | please keep a distance at least 5cm fromthe

L T -
. ST B ¥
FREuE

od (2) ZEHH(2)

Moy
ed controller,
st 5¢m from the
BRENSRSSO5cnD - eIEEE -
'- ESC installation location (2)
Hook and Loop _ - ESC Instal

8.CANOPY ASSEMBLY #iRZ= ALIGN I//

500H
Fiberglass Canopy 5 0 0 H C 1
MR 1 Canopy nut
MEIABEE x2

When assembling the canopy to the unit, please
completely wedge into the groove of the bottom plate. /7

' WREFALREROSER -

<

20




9.SERVO SETTING AND ADJUSTMENT RiRsiReRns AUIGN I//

To set this option is to turn on the transmitter and connect to the helicopter power. Note: For the safety, please do not connect ESC

to the brushless motor before the setting in order to prevent any accident caused by the motor running during the setting.
%g%g;%gg%g& EIEFNERNGETRIE - ER: RIZZER - REAFRLCAZRRENNBELAEN [T ED=RiREL - UZHE

JR Transmitter/Servo Mﬂ&mmmmmmmwmnmmﬂgmm
IREIESEEIEERBRM Trim both rods (D) simultaneously to adjust for forward/backward tit. Trim rod (D) separately for

right/left tiit.
EMRTAR - EESSEAROEEDIE - SSRNTE - BRNeTEREE - BTHERSR D
HERE SR0BELEE  TORE:-ER D ERARERTS -

Positions of CH2 - CHE are exchangeable, After assembling
as photo (Note:Set the transmitter under CCPM 120 degreas
mode), pull throttle stick (pitch) upward. If one swashplate
Elevator:CH3 servo (or two servos) moves downward, adjust reverse switch
FHEHS: CH3 (REV) on the transmitter to make it moves upward. If three servo
move downward, adjust the travel value (+-) of SWASH CHE on
the transmitter to make them move upward. When the actions
of Alleron and Elevator are opposite, adjust travel values of

FUTABA/HITEC
FUTABA/HI TECEIR S8 S S F R ES AR
eable, After assembling
P der CCPM 120 degrees
Pitch:CH& | - Alleron:CH1
WRIE:CH6 | BIB:CHL iy

28 upward. If three sarvo
ralue (+-) of SWASH CHé on

10.ADJUSTMENTS FOR GY' ID TAIL NEUTRAL SETTING REREERIIRRERE ALICN l//

Recommend to ¢ ypEe off Revolution mixing(RVMX) mode on the transmitter, then set the gain switch on
the transmitter a ) 3 gain setting is about 70%, and after transmitter setting, connect to the helicopter power
for working on tai | sett an connecting to the helicopter power, please do not touch tail rudder stickand the helicopter.
Then wait for 3 se make ta prn and tail servo at a right angle(90 degrees), tail pitch assembly must be correctly fixed about in
the middle of the of tai or shaft for standard neutral setting.

BRiZ - BE , g 88 lﬁ? | BET - I A oA : £ T, 0 & # 70% X5 -
R T NN I AR e AR

| TAIL NEUTRAL S G BNIRRE | HEAD LOCK DIRECTION SETTING OF GYRO RREB#ESORE |

After setting Head Lock mode, correct setting position of tail servo and tail To check the head lock direction of gyro is to move the talil
pitch assembly is as photo. If the tail pitch assembly is not in the middle counterclockwise and the tail servo horn will be trimmed
position, please adjust the length of rudder control rod to trim. clockwise. If it trims in the reverse direction, please switch

B E BFE PitchiZHIEERBELE - 58 PitchRRlERED the gyro to"REVERSE".
REREE SN AR REREE -

BE- RORRORRREE Besn REE.

Tail moving direction il e for
tail servo horn.
ESESOD ERAERREESD

21



11.PITCH AND THROTTLE SETTING EfeRReestbrIse AUIGN I//

GENERAL FLIGHT —@R{TE
GENERAL FLIGHT
—RRITEN
Throttle Pitch
8PS ¥Rie
5 | Tooren +2
4 85%
Stick position at hlﬂMl'hlﬂﬂhIODWH‘lHi | 3| s | 4+5~+6
EAREE/BPIL00%/Pitch+12° T
2 40%
I
100%
85%
70~75%
Iy = ] m
Stick position at Hovering/Throttle 70%75%/ Pitch+5+6"
ﬁ#ﬂﬁfﬁfﬂm—?ﬁﬁﬁtw&ﬁ

2 ;

| .

Cpaed A [
ded to use a lower pitch

) A higher RPM\Head speed.
Iaaﬂhmtﬂemﬂch-f--ﬂ 5 - 1SR R = il
mﬁﬁmrmpmn—z ) Pitc ’1311? %J%E!*‘

SRR ITERT
3D FLIGHT [ IDLE 1:SPORT FLIGHT |
Throtile Pitch
%P (L7
5 100% +12'
4 75%
3 70% +5~+6
a2 5%
1 BO% ]
100%
A —
| | | |
1 2 3 4 5
Throttle Cu Aarobatic Flight)
PoESR
X : | IDLE 2:3D FLIGHT |
Stick position at ﬂﬂdﬂm au~35mhh 0 Throtte Pitch
#i9chi®/3BPI85-90%/Pitch 07 P R5E
100% High
3 85~30% Middle -
85-90%h 0
100% Low -
1004E -12
100% —
85~90%

Stick position at Iametua 100%Pitch-12
FEARIER/7BPIL00%/Pitch-127

1.Pitch range: Approx. 29(114.5 )degrees.

2.1t the pitch is set too high, it will result in shorter fight duration
CAUTION and poor motor performance.
H B | 3.Setting the throttle to provide a higher speed is preferable to
hmslnu'llmpltdltmhldl I I I |

22



12.RCM-BL500M 1600KV POWER COLLOCATION REFERENCE RESNREZSER Al IGN I//

BATTERY ®itt : ALIGN Li-Poly 22.2V 2600mAh

Motor Pinion Gear | Main Rotor Blade Pitch c:mw Throttle Curve RPM approx.
RETS EQind - fke IREE - ﬁEI(AJI . SHPSEhIR FHEREENE

Hover =% +5° 10.5 0/50/70/85/100% 2160

425 Carbon o 12 85%Middledp 2750 A
13T Fiber Blades
45T TR
idle 1 0° 14.2 2890 A\
100/100/100/100/100%
+12° 32.5 2650

NOTE: 1. Please use a pltch gauge to ad]ust the pltch value. Incorrect excess pltch setting
performance and reduce ESC's life and battery's life.

A 2. For the safeties of flight and helicopter structure, please do not eg - ade over
2650 RPM.

H:l . SBLUEAREREERARBEIRIE - T EEANABNBREREFEBRES - v B R E|iheI WS -

ult poor hellcopter

A 22 RIMITRXLEHMBEVELL » THERESEREHRIEBB2650RPM

4. Include
5. Small and ht and simple installation.
6. Large heat
7. Highly com
8. Ultra-smoo signed to run with all kinds of brushless motors.

9. The power a Japanese made "Low ESR" capacitor in order to provide stable power source.
10. The th ore than 200 step resolution that provides great throttle response and control.

. ECHYE - TikQRBABRABHEEBTREEE -

2 .BECHI A IR IR AR, |IRE St » EMA7.4~22.2V (25~65) 12 » FFET®7E3A » FERI5A -
3.ZRORVBPIREERE - FEHNE EEESEEE -

4. REBERGovener ModeTERINEE -

5.0\ » BRI ZEPRUEES -

6. 5EMARE JERERSG -

7. B5105Y r IHEHE L 98% WRIRE -

8. fBERSOE - MWHEE - ¥0 - N\ - NEERREEESIES

0. BHERBIEAOE Low ESR (EENERED » AEREEFR2BEMN -

10.58P9Z 200 BLL CRRAE - RSB BPIME -

WIRING ILLUSTRATION @&

i BL Speed | 2~6S Li-Po
| pushiess Motor Blue Controller Blacks-
= LEST |
Black Throttle Signal
(Recelver)
MPSTAER (RENED)

23



13.RCE-BL60G BRUSHLESS SPEED CONTROLLER INSTRUCTION MANUAL #siR2SERRE AL IGN I//

SPECIFICATION #48
Model |Continuous Current| Peak Current BEC Output Dimension Weight
BER K& B BECH H RY EE
Output voltage: 5-8V step-less adjustment
Continuous current 3A; Burst current 5A
B2 M FFIR3A - BRRI5A

1. Good temperature situation for working at the maximum current
2. Supporting motor types: 2 ~10 pole in/outrunner brushless motors.
3. Supporting maximum RPM: 2 pole — 190,000 rpm ; 6 pole — 63,000 rpm.
4. Input voltage: 5.5V ~ 25.2V(2~6S Li-Po)
NOTE: 1. When setting to the Quick throttle response speed, the accelerative peak current will increase.
2. To minimize possible radio interference induced by switching power system, BEC should be installed at
least 5cm away from the receiver. The use of PCM receiver is recommended.

. FERAEARTHRANREGERT -
2. ZERER: _EE+HEZANEFRERBE -
3.EESEEE: "E—190.000rpm; 7 #E—63. 000rpm -
4. @ANEE:5.5V-25.2V (2~65 Li-Po)
HE: 1. BRERMEHFREEER - NERENEAERAXSE -
2.ARSwitching BEC » RERRFARENBRIEDoomll L AYEEREDLE R T B EINES GREM S ARIREPCHR I EINES) -

FUNCTIONS ZEsibee

1. Brake Option - 3 settings that include Brake disabled/Soft brake/Hard brake.

2, Electronic Timing Option - 3 settings that include Low timing/Mid timing/High timing. Generally, 2 pole motors are
recommended to use low timing, while 6 or more poles should use Mid timing. High timing gives more power at the
expense of efficiency. Always check the current draw after changing the timing in order to prevent overloading of battery.

3. Battery Protection Option- 2 settings that include Li-ion, Li-poly High/Middle cutoff voltage protection.

The default setting is high cutoff voltage protection. CPU will automatically determine cell number of input Lithium
battery (25~6S). This option will prevent over-discharge of the battery. The following reference is the guideline for
setting the Battery Protection option.

3-1 Li-ion/Li-poly High cutoff voltage protection-When the voltage of single cell drops to 3.2V, the first step of battery
protection mode will be engaged by the ESC resulting in reduced power. The pilot should reduce the throttle and prepare
landing. If the voltage of single cell drops to 3.0V, the second step of battery protection mode will be engaged resulting
in power cutoff. (*Note1) For 11.1V/3cells Lithium battery, the full charged voltage will be approximately 12.6V.
According to this input voltage, CPU will determine that this is a 3cell battery.

First step protection: 3.2V x 3cell=9.6V

Second step protection: 3.0V x 3cell= 9.0V

When the voltage drops to 9.6V, the power will be reduced. When the voltage drops to 9.0V, the power will be cut off.
3-2 Li-ion/Li-poly Middle cutoff voltage protection- This option is same as instruction 3-1, but when the voltage of single
cell drops to 3.0V, the first step of battery protection will be engaged. When the voltage of single cell drops to 2.8V, the
second step of battery protection will be engaged. (*Note 1)

Note 1: Second step of battery protection only works when Aircraft mode Is setting to the option 4-1.

NOTE: THIS OPTION IS ONLY SUITABLE FOR A FULLY CHARGED BATTERY PACK IN GOOD WORKING CONDITION.

4. Aircraft Option: 3 settings that include Normal Airplane / Helicopter 1 / Helicopter 2.

Normal Airplane Mode is used for general airplanes and gliders. When flying Helicopters, you can choose Helicopter 1
Mode, or Helicopter 2 Mode. Helicopter 1 Mode provides Soft Start feature. Helicopter 2 Mode provides Soft Start and
Governor Mode.

5. Throttle response speed: 3 settings that include standard/ Medium/ Quick throttle response speed.

The default setting is "quick speed"”. Use this option to adjust the setting according to flight character. For example,
setting at Medium or Quick speed for 3D and powerful flight to make the power response more quickly, but note the
accelerative peak current and power expense will increase.

6.BEC output voltage setting: 5-6V step-less adjustment.

This option allows custom voltage setting. Default setting is 5.5V; please adjust the voltage according to the specification
of the servo (speed and resistance). Prior to entering the setup mode, a voltmeter needs to be connected to the power
inlet of the receiver (as illustration) to monitor the selected voltage. The voltage is set by varying the throttle stick position
from low (5V) to high (6V).

24




6.BEC output voltage setting: 5-6V step-less adjustment.
This option allows custom voltage setting. Default setting is 5.5V; please adjust the voltage according to the specification
of the servo (speed and resistance). Prior to entering the setup mode, a voltmeter needs to be connected to the power
inlet of the receiver (as illustration) to monitor the selected voltage. The voltage is set by varying the throttle stick position

from low (5V) to high (6V).

The voltmeter needs to be connected to Voltmeter

any un-use inlets "+" and "-" to measure BERE

REER B A F AN W 2 Tl

SHEER T (4/ N
. + () -

Illustration
Lﬂr/' .

NOTE: Certain servos are designed to work with high voltage, while other servos are designed for lower voltage.
To avoid damage to servos, please follow the servo's factory specification to determine the proper voltage
setting.

ER: BEERSETESHENRETRIF - BEKREESRARERSETE - BRISMHGRSERNE -

7. Thermal Protection: When the ESC temperature reaches 80°C for any reason, it will engage the battery protection circuit,
reducing power to the ESC. We recommend mounting the ESC in a location with adequate airflow and ventilation.

8. Safe Power On Alarm: When the operator turns on the ESC, it will automatically detect the transmitter signal. The ESC
will emit a confirmation tone and enter normal operation mode if the throttle is. séet to the lowest position. If the throttle
position is at full throttle, it will begin to enter Setup Mode. If the throttle is in any other position, the ESC will emit an
alarm and not enter into user mode for safety precautions.

9. Aircraft Locator: If the aircraft should land or crash in an unexpected location and become lost, the pilot can enable the
Aircraft Locator Option. The Aircraft Locator Option is engaged by turning off the transmitter. When the ESC does not
receive a signal from the transmitter for 30 seconds, it will start to send an alarm to the motor. The sound of the alarm
will aid the pilot to locate the aircraft. This optionwill not work with a/;PCM receiver that has SAVE function enabled, or
with low noise resistant PPM receivers.

| RERE: SRREDDRAE /| BURE /| BRE
2 EARE: SRRESBELR | DER | BEA
RERSMS A _ LR L LRHESE - SRR EREREES  SAZRINERER - THEAREADES - NI LRRASE—R
BRDES - 5EERENEREE  IBERRTABES - ADESAERT IS ARt - BEDHER  FEDIRRERS -
3 BEENRENE: —RREHA Li-lon: Li-Po A8l S EREOEI8ERE
LRBTERSEL SRR | 1)E QERHETN/ SR 00 M) « MREDREHHRIZ TR - LERTHRREAETEARIR
3-1 Li-Ton/L i-Pom SRR : 28R 5Ece) ) EiE5.2/i5 * SRSEDF —HRRE  SHNRTMEDN - IR EBESMSDPI  EFEES -
M Bce]  BRSRERESR. 0/ S EDE_BRES - =R N8E G @5 EE —RRBES T eS0E_KRRS -
Pl: A — @111V dce @M REEmEL . VERLADREN12.6V - IS ABECPURSE¥ER3ce] 12T -
RN E:3.23ce11=0.6V BREERE:3.0Vx3ce11=0.0V SWERZEQ. 6V - B GRS - BEREN0. VAL RADIME -
3-2 Li-Ton/L i-Poch@li R BE/F : 13- 150AEIR 09 + (D&ce] \ERBIERIZ. 0VES » SRS —ERRE - Sco) | EMEN. O REHE_HERE GH) -
ER: LTSRN E . EIRIES R @ -
1 RBESPE: SBRRE B RREBES ERBER] ERHER
ERK_ENANRERN . BETR - RRRET  REREAMRTRREANEN] | REBSRE  NERMEN2: REESWRCoener Hode
5. MPIRRRERIE: =B E ) R EE/ DR/ KRR ) )
HERTER B OPIREEE - Rt ERSRMBORT B ICEENEE + HINNRBRSTNNERBRTETREADERIE - £
DARBENRE - BE - BAIEESOPIRBEER - NEEESHAEEESERANER -
6.BECHLBERTE 5-6VERAE
AR RSSTRECHLEE - DETERS.5 » SAETRERBOBISRFMOVEYE GEERAT) STENRE : EAULEREN » W5
EEXEEIBNSNSER W8] - AUESMRENEE - RERLIGPISSOIERRATHHEE - BPIUSERERSRE « BEAORE - 2/
NEEETEHESNIBIERE -
7. RERE $EBR R CEHHNTERNLEIEE LFHE S0CK  SRSSHANRNE  MEHHBTILOY - REEEBEETMENTEY
T2 - I REEHEHRARAN LB - DUEE BB REWE -
8. REPREERE: S EHENEENERE - FRECDIEVRNRIRE - IRDNSHPIFERREY  FERRARLEBEAREER K2
BAEND  DRESENEGRR -
0. BBV ENMBSERERBEUERCI - CHETRRNEME - STRHEBIRSENSERR - SRSR=DRERERHETEES -
DIFITENI - IDEEFEAINRES SAVE J0EE PCH FEUH » UARETAES PPN BEUTH -

SETUP MODE EEigs

1. Setup mode: Make sure to connect the ESC to the throttle channel of the receiver. Please refer to the user manual of
your radio system. The second step Is to connect the 3 power-out signal pins to the brushless motor.

Before you turn on the transmitter, please adjust the throttle stick to the maximum full throttle position. Proceed to
connect the battery to the ESC. You will hear confirmation sounds as soon as you enter the SETUP MODE. Please
refer the attached flow chart for details.

2. Throttle stick positions in Setup mode: Setup mode includes six settings: Brake, Electronic Timing, Battery
Protection, Aircraft, Throttle Response Speed and BEC output voltage. Every setting has three options. Simply place
the throttle stick in the highest, middle, and lowest positions for each setting. For example, first brake setting (Hard):
move the stick to the highest position. Then timing setting (mid): move the throttle stick in the middle position.

25




1. EARESRD, S EWRENE 25BPI Channe) B8 » FEIZERAHBSHTEEAREATM - BE=SREMREEEE - RBHBE BPIRITHE
ﬁJﬁi!ilﬁ BEREBPIAE - ERAERNERR - BRERAEEEER E\RERIER  [HERSRERIZETES - BSSF_AEIER BRI

A
2. ﬂtmmf'ﬁ BERIAREEVARE * DRMNE - BEES - WibRE - REMET - Eﬂiﬁf‘ﬁﬁmﬁﬁﬁ BEC MEBESHTE - FNTHSSES

iR - S—AREPSS=BRE  SARELIBPIEE 2L ~ D TUBKREARE
Bt : MERTER - BPISREERE - URTERBRE - EAB_HERRTR - MPISILREDPHE - IRERDES -

Mod Throttle position Low Middle High
BEET PiEs & i i!g
Brake ®Brake disabled(1-1) Soft brake(1-2) Hard brake(1-3)
HERTE A (-1 A (-2 BAME (-3
Electronic Timing Low-timing(2-1)] @Mid-timing(2-2) High-timing(2-3)
EERTE iR (2-1) R (2-2) B (2-3)
Battery Protection @High cutoff voitage protection(3-1) | Middle cutoff protection(3-2)
EhirEEERT o BT RERE(3-1) PEIFEERE (3D o
Aircraft Normal Airpane/Glider(4-1) | @Helicopter 1 (Soft Start)(4-2) | Helicopter 2 (Soft Start+ Governor Mode)(4-3)
ST TE —HAE / BaE @-D EFSET] ESETE) 4-2 EFHSET2 (B8 Govener ModeTEETNEE) (4-3)
Throttle response speed Standard(5-1) Medium s (5-2) @®Quick speed(5-3)
HPIREEERE =051 thiE ggd BRE (5-3)
BEC output vo
R 8.0V @8.5v 8.ov
Note: * @" default setting Chart A
& @ ZRTHEREE A

ESC START-UP INSTRUCTION PBattER#=,

Ensure the throttle stick is at the Connect battery power to ESC Current Indicator Beeps
lowest position. =5 sel
Switch on transmitter. BRBEL REGSIRT ﬂmﬁi |
’ | Second mode sound (Timing)
Power on sound Third mode sound )
() Fifth mode sound (Throttle response speed)
J’J’J’Jj Transmitter HWMMBEMW
< q J>JU>J’ : TR —3
BEE SR (

CURRENT SETTINGS INDICATOR BEEPS EXPLANATION B2\ 0= @ 187003

e D wlﬂh—mﬂ b;ﬁzﬁ‘w vy e :K“""
JL‘ J’ -m_ .h ab “himmmm} J’ ﬁ-mmw J’ J’-m'm J} )’-Ehﬂ
mmmmm l:;]heﬂon = onlck spead
B Rl Dl D s ok power cutpud BiLRERN D D D sonvan+ commormean|| D D D o=
TR B

INSTRUCTIONS ON AIRCRAFT MODE SETTINGS A=\l /1509

Normal Airplane/Glider Mode (Option 4-1):

This option is applied to general airplanes and gliders.

Helicopter 1 Mode (Option 4-2):

This option provides a soft start feature and is applied to Helicopters for Normal, Idle Up 1, or Idle Up 2 modes.

Please note that the sensitivity of the gyro should be set lower when flying in Idle Up 1 or Idle Up 2 modes if tail hunting
(wag) occurs due to higher rotor speed.

Helicopter 2 Mode (Option 4-3):

This option supports soft start as well as Governor Mode features and is applied to Helicopters for idle Up 1 and Idle Up 2
modes(not suitable for Normal Flight Mode). When Governor Mode is in use, the throttle should be set between 75% and
85%. Again if tail wag occurs, lower the sensitivity of the gyro to eliminate the hunting effect. The Governor Mode may not

work properly in cases of insufficient rotor speed (due to improper gear ratio), poor battery discharge capability, and
improper setting of gyro sensitivity and the blade pitch, etc. Please make sure all the proper adjustments have been done

when using Governor Mode.

—RREET, GRIR4-1) SEER—RREEBAE - _
ES#EI] GRIR4-2) : AFEZEINEE ( BAKNormal ~ Idlel ~ Id1e2EFRITR » BUBREId1elH]d12EBR AERNSW RSN CRETHEMEVBAR

2 T PCER B0 E R E D Bl E - _ _ i

ER M2 GRIR4-3) : REEBEERGovener ModeTEEINEE - EARRIdTe] ~ Id1e24F R RITRI (RESNorma 1/R{TEI TRA) - RIFBTERIEER - HPI
FEERTET5X-854<2 ) » WRRTHB/RBENEBRRSE - ERECREOLE - OREETE BHERFTS) - SNWETE

 FBREBBERERE - PItchilEiER - SN EREERNIE - EEETEIMRBOER - PIEIRRIRIIRE 21880

ERHFETTHESR -

26



SETUP MODE®&= ke, Minimum 4 channel radio is requiredPUShD! % S80I T T0E

Place the throttle stick to the| | Connect to ESC
WERE R BEESER ﬁ,ﬁ W J‘%ﬁ % D=h=bh=p=h
J"ﬁ J’"’Ja » J}"’Ja .n’h ﬁ-“_h 5’ ﬁf} Use throttle stick to set
’ > Y b2 ? preferred Brake Mode within
the 5 tones.
Power A confirmation sound will
’J’ ’ D s ‘ T Place the throttle stick to Kick In when finsh,
mmhlhhlﬂpuﬂon*ﬂuhm:tmnd %%E e PP
Entnrﬁetup Mode :
J’J’ Jﬁ’ Egﬁﬁg smmd
4

DO=bb=bb=bb=bb | | =IO | | =D -O-DAND | | A= -

Use throttle stick to set Use throttle stick to set Use throttle stick to set Use throttle stick to set Use throttle stick to set
preferred Timing Mode within preferred Battery Protection preferred Aircraft Mode preferred Throttle Response preferred BEC Output
the 5 tones. (Refer to Chart A) Mode within the 5 tones. within the 5 tones. (Refer to Speed Mode within the 5 Voltage Mode within

A confirmation sound will Kick {Refer to Chart A) Chart A) A confirmation tones. (Refer to Chart A) 5 tones. {Refer to Chart A)
HE | A confirmation sound will kick Mﬂllldcklnﬂunﬁl;sh. A confirmation sound will

*{@.ﬁ'iﬂ%ﬁ%&
IS
2 B I 10 N DO

Do a simulation flight until you familiarize your fingers with the movements of the rudders, and keep practicing until the

fingers move naturally.
1. Place the helicopter in a clear open field ( Make sure the power OFF ) and the tail of helicopter point to yourself.

2. Practice to operate the throttle stick(as below.illustration) and repeat practicing "Throttle high/low", "Aileron left/right",
"Rudder left/right", and "Elevator up/down".

3.The simulation flight practice is very important, please keep practicing until the fingers
move naturally when you hear operation orders being call out.

4.Another safe and effective practice method is to use the transmitter flying on the computer

through slmulahl' sortware sold on the market.

Eﬁﬂlﬂh Mﬁhmm’lﬂﬁ » WAKEE - ERIFEITNRNEHISERERSD -
SENBENESC

(ﬁ i E!Jﬂ‘l’EﬁiﬁEU'FlJ fﬂEEME}EHFEEIﬁ BIRZE/G - FAREuEl/ BROORT/ GRIFST -
= *ﬂﬂﬂﬁ FrRER %‘-?Eﬁ bl =, 0 08 DS B -
RIS R CIREFERT - MESSELO O -

27




FLIGHT ADJUSTMENT AND NOTICE FOR BEGINNERS)£/R{THESEE »When arriving at the flying field.
* BIEERTER
ATE

©Check if the screws are firmly tightened.

©Check if the transmitter and receivers are fully charged.
OB XER - RMESEE"?

OBHBRBWBBHESES -

ATT

I'I thare are other radio control aircraft at the field, make sure to check their frequencies and tell them what frequency you are using.
ncy interference can cause your model, or other models to crash and increase the risk of danger.

Wﬂhﬁﬁfﬂ%ﬂﬁﬁ WIS - WSAMPHRESRNER - ﬁﬁ@ﬁﬂﬁﬁﬂ?ﬂﬁﬁ%ﬂﬁkkﬂﬂﬂmm

o o A W AR SR P

STARTING AND STOPPING THE MOTOR SB8f0/&1-f5iE Mode 1 Mode 2
AL & i
PR A PR P
First check to make sure no one else is operating on the same PEJJ [3-455 £4§” [:JJ
frequency. Then place the throttle stick at lowest position and &cglﬂgﬂ | | _
turn on the transmitter. >N
BTER MBI 5 s & 92483hpal® Check if the throttle stick is set at the lowest position.
ﬁ%ﬂ :{iﬁﬁﬁfﬂ#ﬁﬁﬁ%fﬁﬁ FRETTBa S E2EHEBPY Ly brate

©Are the rudders moving according to the controls?
©Follow the transmitter's instruction manual to do a range test.

R e -

ON! Step1 ON! Step2 OFF! Step3
First turn on the transmitter. Connect to the helicopter power Reverse the above orders to turn off.
SehaEs B avas EIrEfuER RARA R RIS EB K L MR/ EBER BT -
Main rotor adjustments :RE*ZANE
&cgmgu

Tracking adjustment is very dangerous, so please keep away from the helicopter at a distance of at least 5m.
RENDIEZCHE » SEIEEEEREER O RAVEERE -

1.Before adjusting, apply a red piece of tape on one blade, or paint a red stripe with a marker or paint to identify on blade.
2.Raise the throttle stick slowly and stop just before the helicopter lifts-off ground. Look at the spinning
blades from the side of the helicopter.
3.Look at the path of the rotor carefully. If the two blades rotate in the same path, it does not need to adjustment. If one blade
is higher or lower than the other blade, adjust the tracking immediately.
4.Linkage rod (A): Regular pitch trim (For large variations). Linkage rod (C) Slight pitch trim (For slight variations).

1 %m %E;%%%ﬁﬁ?%lﬁ %ﬁ%ﬁ% Isﬁ égi SR— Ez:gmm "SR BEE - RILDAIZABEND -
(Al% %ﬂﬂ (€ !Xﬁﬁm © Rﬂéﬁﬁlﬁﬂﬁ L éﬁ

A.When rotating, the blade with higher path means the pitch too big. Please lengthen pitch linkage rod (A) for regular trim or
shorten linkage rod (C) for slight pitch trim.

B.When rotating, the blade with lower path means the pitch too small. Please shorten pitch linkage rod (A) for regular trim or
Iengthan linkage rod (C) for slight pitch trim.

o BB RE IR REMR RS (1101 ) AR ()BT - SURBE NDIRGRNDS - AEE O B

&CM.ITIDH
— A Colnr mark ﬁﬁmﬁﬁfﬂlim
Incorrect tracking may cause vibrations. Please repeat adjusting the tracking L -

to make sure the rotor is correctly aligned. After tracking adjustment, please ————
check the pitch angle is approx. +5~6° when hovering. B

IETERVIER NS B ERED - SERE {Etﬁgﬂ IEHE -
ﬂﬁmﬁﬁmﬁﬁ—%tchﬁaﬁﬁ%ﬁaﬁaﬁﬁ%ﬁ R

28




FLIGHT ADJUSTMENT AND NOTICE FOR BEGINNERS #2R{THERTE

A\ CAUTION
©Make sure that no one or obstructions in the vicinity. '
ot o ek Tt achon: troverng s oo boind e hlcopte
sa g on. (Hovering means ng ‘ . .
the helicopter in mid air in a fixed position) Eﬁ;fiiamifiiﬂ o
OteBabIHER B AFERED
2 = gear to avoid any crash caused by
©¥ ﬁggﬁﬁgggﬁggifﬂgﬁﬁ Bl offset effect while Iandlng
IS @% 19{?_ %g
v O 50 e s E!i

STEP 1 THROTTLE CONTROL PRACTICE BFiZblisa

Mocle 1 Mude 2

}.;”? :i:% VTEUUQK

STEP 2 AILERON AND ELEVATOR CONTROL PRACTICE 230 et
Mode 1 Mode 2

,,@Whan the helicopter begins to lift-off the ground,
slowly reduce the throttle to bring the helicopter
back down. Keep practicing this action until you
control the throttle smoothly.

OEEA MR - ISR EBPIRANMET -
Eﬁﬁﬁ B LA MEE 2RSS HPI SR

1.Raise the throttle stick slowly.
A Q 2.Move the helicopter in any direction back, forward,
' T m left and right, slowly move the aileron and elevator
T alT T sticks in the opposite direction to fly back to its
2 ”*&z# E =l

oL e nﬂglnal position.
1 3%*% \
aoon] k=—=ﬂj 2/5EH0 ﬂgt%ﬂﬂ”j&! ° 3

H =

=

P

©If the nose of the helicopter moves, please lower the throttle stick and land the helicopter. Then move your position diagonally behind
the helicopter 5m and continue practicing.

©Iif the helicopter flies too far away from you, please land the helicopter and move your position behind 5m and continue practicing.

R R T

STEP 3 RUDDER CONTROL PRACTICING 75fa#es(r s

1.Slowly raise the throttle stick.

2.Move the nose of the helicopter to right or left, and then slowly
move the rudder stick inthe opposite direction to fly back to its
original position.

1 o
FHT . —

STEP 4

After you are familiar with all actions from Step1 to 3, draw a circle on
the ground and practice within the circle to increase your accuracy.

RIS stopl-3 BERVE T » 750 - BEEILEEBBNREAERN
g i Rl M o ==

©You can draw a smaller circle when you get more familiar with the actions. o
OBIFENBRRIFRF » (RILUEE/)\HEE - T

STEP 5 DIRECTION CHANGE AND HOVERING PRACTICE 2 @ER#hafwE &

After you are familiar with Step1 to 4, stand at side of the helicopter and continue practicing Step1 to 4.
Then repeat the Step1 to 4 by standing right in front of the helico
E{r8Sstepl- 4!DFE%? IEEHE 38 R R BB stepl -4 - 248 » ﬁ&ﬁﬁ%ﬁﬁﬁlﬁﬁ%ﬁ o

29




ADJUSTMENT OF EACH TRIM R{TE){Fiua

Slowly raise the throttle stick and just as the helicopter lift-off the ground, you can use the trim to correct the action if the

helicopter leans in a different direction.

BISFHIDBPIER - EEFHBRIEMNER - SEFRIRRTRILQ » JERRESISERDE -

1.Adjustment of rudder trim BE SO MNHE
Just before the helicopter lift-off, the nose
lean left/right...
When leans right, adjust the trim to left side.
When leans left, adjust the trim to right side.

SHESEREL paesCnane.
I‘E]?_Eﬁﬁg » WBEOGHE -

2.Adjustment of elevator trim AEHEFICHTE
Just before the helicopter lift-off, the nose
lean forward/backward...
When leans forward, adjust the trim down.
When leans backward, adjust the trim up.
Eﬁﬁﬂﬁgﬁiﬁﬁ ﬁﬁ%ﬁﬂﬁﬁﬂ{ﬁﬁ

St

3.Adjustment of Aileron trim FEFIRMNE
Just before the helicopter lift-off, the body
lean left/right...
When leans right, adjust the trim to left side.
When leans left, adjust the trim to right side.
?:ETE%HE?E Egaa&,@snm

R
I"]?‘_E{ﬁﬁg Wﬂﬁﬂﬂ °

Mode 1

TROUBLE SHOOTING DURING FLIGHT /@shtTRaniin,

' Cause Way to deal
~_ [0 %
- Adjustment of pitch rod has not wﬁxmz:nwmm;mﬁm
Blade Trackin been done. length of lin m
e PITCHER BERETTS E 5 iﬁj:m
Low rotation of the rotor *Pitch of main blade is high. % Lower the pitch about 5~6 during hovering(The rotation
FHIEREERE * EHERBPITCHIR®S should be about 2,000~2,200rpm during hovering).
*Throttle curve is too low during :ﬁﬁﬁtdﬂ!ﬁ?itchﬁlﬁ-ﬁ (E IRl EIER | Mi02000~-2200rpm
\ Heighten the throttle curve during hovering.
*mﬁm{E * SR HP I
During Hovering
e High rotation of the rotor *Pltch of main blade Is low. *mmmmmwmmmuuam
FiEHEERS * ENERAPITCHRIE ,000~2,200rpm during hovering).
* Throttle curve Is too high during *ma (A cmmlmmmn ~2200RPH)
hnvmngF # Lower the throttle curve during hovering.
* EHERS BT ES * FHE S fE RSP I HhiR
The tail leans to one side during + Fallure setting of tail neutral point. | *Reset tail neutral point.
hovering, or when trim the rudder and :ﬁgmxﬁ the i low. illmtlﬂ&f
return to the neutral, the tail nd sen gyro 2 ncrease sensitivity.
wu:::t stﬂ in a control position IIGS @ *RR B RE A Eh0RE
mae
Sensitivity of
the gyro
FRIRESERUE
The tail wags left and right during flight | The sensitivity of the gyro is high. Decrease the sensitivity.
at hovering or full [RIREIRERS EHERE
Mﬂﬁlﬁm FEHERE -

#If the problem Is still there even after tried above, stop flying and contact with your seller.
MEAGL EREE - (DABENEBRE - BIRFELERTIHERICHERE -

30




31



1 HF512M Thrust bearing IEHBE | o 5x ¢ 12x4mm E
2 500H025 Washer 25 | ¢9x¢ 12x0.8mm E
3 HMR126ZZ | Bearing #WE | ¢6x 12x4mm 4
4 500H024 Metal main rotor holder & B T HPR IR 2
5 500H033 Linkage ball D (M3x3.5) BREAD M3x3.5) | ¢4.75x17.5mm 2
6 T63020 Socket collar screw BEM/ UEMER | M3x20mm 2
7 N10030 M3 Nut MIBORRIRIE | M3 2
8 500H010 Metal main rotor housing SBIREETE 1
9 500H028 Damper rubber 80° EHBEB-80° | ¢5.9x¢ 11.1x4mm 2
10 500H027 Spacer EWES | 06.1x010.5x1.5mm | 2
11 500H019 Pin EAHEE | ¢2x28mm 2
12 500H011 Feathering shaft 18 | o 5x ¢ 6x76.2mm 1
13 500H039 Feathering shaft sleeve EBEES | ¢6x¢8x26mm 1
14 T62519 Socket collar screw BEA/ EMERM | M2.5x19mm
15 N10025 M2.5 Nut M2.5RERIRIE | M2.5
16 500H026 Washer fsapEs
17 T63010 Socket screw EEAE
18 500H009 Metal head stopper SB|IE
19 T52008 Socket screw ] 1
20 500H031-1 Metal SF Mixing arm 1!. 2
21 HMR63ZZ Bearing ) 3X ¢ 6x2.5mm 4
22 500H018 Collar ¢ 3x ¢ 4.5x1Tmm 2
23 50H022-2 #T | ¢3x¢4.8x0.3mm 4
24 T53010 A EBRMA7UBIRAR | M3x10mm 2
25 500H05 PRERA (M2.5x3.5) | ¢4.75x8.18mm 4
26 500H02 SR THIREEE 1
27 50TMRS M | ¢3x¢8x3mm 2
28 HMR74 & | ¢4x¢7x2.5mm 2
29 50H119-2 M3 collar screw MIEBREIRHR | M3x9.6mm 2
30 500H021 Metal fiybar control arm ERMTEREGEE | 46x12.5mm 2
31 500H012 Flybar control rod SEETRRIRELRHIRIE | ¢ 3.5x59.1mm 2
32 T52005 Socket screw BEEEA7VBIRM | M2x5mm 4
33 T73004 M3 Set screw MILERIRAR | M3x4mm 2
34 500H013 Flybar rod PHRIT | ¢ 3x340mm 1
35 500H052 Carbon fiber flybar paddle TR 2
36 T73003 M3 Set screw M3LERIRAR | M3x3mm 4
37 500H043 425D Carbon fiber blade 4250BRMEETER | 425mm 1set

Specifications, contents of parts and availability are subject to change,

Align RC is not responsible for inadvertent errors in this publications.

RPBAME  BRXBHRER AT ﬁﬂ#@% $ﬂjﬂﬁ$ﬂlﬂsEDﬁJ¢B2
as%ﬁlwiﬂﬂiﬁiﬂ]ﬁﬂ]ﬁﬁ Eﬂﬁg » BLIIMAERE

32







38 500H014 Main shaft X8 | ¢ 4x ¢ 8x153.3mm 1
39 500H029 Lock collar FEHEEE | ¢ 8x o 14x6mm 1
40 T73003 M3 Set screw M3LEERERAER | M3x3mm 2
41 T62519 Socket collar screw BEABEERMK | M2.5x19mm 1
42 N10025 M2.5 Nut M2.SROREIRIE | M2.5 1
43 500H030-1 | Metal washout control arm ERBELHES 2
44 500H018 Collar BEWREE | ¢ 3x¢4.5xImm 2
45 HMR632ZZ Bearing #% | ¢ 3x¢6x2.5mm 4
46 500H055 Linkage ball B (M2.5x3) BREEB (M2.5%3) | ¢4.75x9.77mm 2
47 50H022-2 Washer #3 | ¢ 3x¢4.8x0.3mm 2
48 T53010-2 Socket button head screw A BEEATERAR | M3x10mm 2
49 500H005 Radius arm Radiusi@ig 2
50 HFMR52ZZ-1 | Bearing B3 | ¢ 2x ¢ 5% ¢ 6x2.3mm 4
51 T52005 Socket screw EEA7 AR | M2x5mm 4
52 500H016 Washout base BIIVE

53 CCPM Metal Swashplate SBCCPHH-Z4E

54 500H055 Linkage ball B (M2.5x3) BREEB (M

55 500H053 Long linkage ball (M2.5x3)

56 500B0O11 One-way bearing shaft 1
57 500B013 Washer 1
58 500B007-2 | Main drive geat(162T) 1
59 500B010-1 ive gear (145T) B2 (145T) |145T 1
60 50NHF1012 012 2 OEEHF1012 | ¢ 10x ¢ 14x12mm 1
61 500B012 FEEEPILEE | ¢ 14x ¢ 40x9mm 1
62 $83006 ng screw [EEA7 VBEBUR# | T3x6mm 4
160 HML50 50 shless motor 500M#RRIFBZE | 1600KV 1
162 | 500MOC or pinion gear 13T 13TReZEEEE | 13T 1
163 | 500H03 Main blade holder FIEREEER 1
164 K10378 Hook and Loop fastening tape BEITTS | 15x250mm 2
165 K10379 Hook and Loop fastening tape BEIITTS | 10x200mm 2
166 | VCM-98 Nylon strap AR | 2.5x160mm 2
167 | VCM-99 Nylon strap ZRIRT | 2.5x100mm 4
168 | 50B052 Hook and Loop Tape BEIIT)S | 85x44mm 1
169 | K10365 Hook and Loop Tape BEHITS | 54x28mm 1
170 | 500B034 Frame mounting block B85 | M2.5x ¢ 7x39mm 1
171 | T52508 Socket button head screw HBFEA7 B | M2.5x8mm 2

34



35



63 500B008-2 | Carbon fiber main frame(L/R) BTG TBAR | 1.6mm 2
64 5008002 Battery mount SthEEE 1
65 500B005 Receiver mount B BETEE 1
66 5008003 Bottom bracket FRER 1
87 500B001 Anti rotation bracket +S SR 1
68 500B006 Canopy mounting bolt BEEETEE 2
69 T72512 M2.5 Set screw M2.BLEBMRAR | M2.5x12mm 2
70 500B021 Metal bearing holder & BT HETEE 2
71 500B022 Metal bearing cap ERTHETE 2
72 HMR688ZZ | Bearing BF | ¢ 8x¢ 16x5mm 2
73 T62004 Socket screw BFEA7BRM | M2xdmm 8
74 500B009 Motor mount RIEETEE | 40x39x5mm 1
75 500B016 M2.5 Specialty washer M2.D¥5%EET] | ¢ 2.5x ¢ 6x2mm 16
76 T52506 Socket button head screw FBERA7BRM | M2.5x6mm

77 T53006 Socket button head screw EEEAERS | M3x6mm

78 $92608 Socket button head self tapping screw :EJE/N; BEHIRH

79 $92610 Socket button head self tapping screw BN TBEL

80 $92614 Socket button head self tapping screw BTN

81 500B019 Canopy support i 2
82 50NB039 Conopy spacer 1 2
83 500F001 Landing skic 60x50mm 2
84 500F003 Skid p 22888 | ¢ 5x ¢ 6x237mm 2
85 500F002 RS e 4
86 T73004 MILEYRER®R | M3xd4mm 4
87 T62010 BT TBIRER | M2x10mm 4
88 W10020 S| ¢ 2x¢6x0.6mm 4
89 N10020 MURIB | M2 4
90 500F0C Landing skid nut BZRBE | 6.4x¢010.5x12mm | 4
91 500F005 Antenna pipe KRE | ¢ 2x¢3.9x400mm 1
92 Tail drive gear assembly S EeEmE 1
93 50B684ZZ Bearing B | ¢ 4x ¢ 9x4mm 2
94 500T051 Long umbrella gear Bhis RS 1
95 HMR128 Bearing B | ¢8x¢12x2.5mm 2
96 500T049 Tail boom mount (Left) BEEEETE (D | ¢ 16x44x90.75mm 1
97 500T050 Tail boom mount (Right) MEEEEEE(B) | ¢ 16x44x90.75mm 1
98 500B014 Hexo mounting bolt TUBERIE | ¢ 4x35.7mm 4
99 T63010 Socket screw BFRA7 B | M3x10mm 2
100 | N10030 M3 Nut MIFGFRIRIE | M3 2
101 | 500B016 M2.5 Specialty washer M2 .SRFREED) | ¢ 2.5x ¢ 6x2mm 8
102 | T52510 Socket button head screw X ETEABIRM | M2..5x10mm 8

36




37



103 500T066 Metal rudder servo mount =B ECREEEE 2
104 | 500T018 Carbon fiber rudder servo bracket H#EMCEIREAR | 52.5%33.45x1.6mm 1
105 | 500B016 M2.5 Specialty washer M2 GASBEZES) | ¢ 2.5 ¢ 6x2mm 2
106 152508 Socket button head screw YHEERNERR | M2.5x8mm 2
107 500T028 Tail boom BE | ¢ 15x ¢ 16x461mm 1
108 | 500T008 Tail control guide ElsieETE 2
109 | 500T031 Rudder control rod EivigEe | ¢ 1.96x406mm 1
110 | 502124 Ball link IS0 2
111 500T046 Torque tube EEshine 1
112 | 500T047 Torque tube bearing holder =18 ey 1
114 | 500T039 Metal tail unit set SBNEREE 1
115 HMR128 Bearing B | ¢ 8x 9 12x2.5mm 2
116 | 500T026 Collar BH{EEFEME | ¢ 105x¢ 11.9x125mm| 1
117 500T051 Long umbrella gear MEERLE 1
118 500T057 Vertical stabilizer mount HEREEE 1
119 | 500T029 Carbon fiber vertical stabilizer BREER 1
120 500T030-1 Carbon fiber horizontal stabilizer BRlloK R 1
121 500T063 Metal stabilizer mount (Upper) &E/KEREEE 1
122 | 500T064 Metal stabilizer mount (Lower) ZEKTBEETEB 1
123 | T52510 Socket button head screw MEER7URIRG | M2.5x10mm

124 | T52516 Socket button head screw M EEARS RIS | M2.5x16mm

125 | 500B016 M2.5 Specialty washer M2 BUEFRREET) | 04 m

126 | T62519 Socket button head screw ' :

127 | 500T022 Tail boom brace end

128 | 500T007 Tail boom bracer

129 | $92610 Socket button head self tapping scrs 2
130 | 500T040 Metal plate(L) 1
131 500T041 Metal plate(R) 1
132 | 50B684ZZ Bearing 1= | ¢ 4% ¢ Oxdmm 2
133 | 500T042 FEESEE | & 5x21mm 1
134 | 500T043 > BRSO B 1
135 Efsd#hia 1
136 | T52505 X EEARTARAM |M2.5x5mm 7
137 | 50T096 EfrRRirheE 1
138 | 50T097 IR 26 EEE 1
139 HMR63 B | ¢ 3x ¢ 6x2.5mm 2
140 | 50H022 =T | ¢ 3x 9 4.8x0.3mm 2
141 T63015 Socket collar screw BEEA7 BBMESHMH | M3x15mm 1
142 | 50H144-1 Linkage ball A(T2.6x3.5) PREEA (T2.6X3.5) | ¢ 4.75x8.18mm 1
143 Tall pitch assembly EfeR sl 1
144 | 500T027 Slide shaft EBE | ¢ 4x¢ 7x15.2mm 1
145 | 500T038 Metal T type arm TEETRPHE 1
146 | 50T105-1 Control link G ERE 2
147 | 50T106 Collar A FEZISEIEA | ¢ 2x ¢ 3xdmm 2
148 50T127 Collar B EE{2RMED | ¢ 2x ¢ 3x3mm 2
149 T12008-4 Collar screw HMERM | M2x8mm 4
150 500T065 Metal tail rotor holder b Jeting BUgs 2
151 500T024 Tall rotor hub EHeRRTEE | ¢ 10x39.6mm 1
152 | T74003 M4 Set screw MALEERIR#R | M4x3mm 1
153 50BMR95ZZ | Bearing #E | ¢ 5x ¢ HBmm 2
154 HH2016 Thrust bearing IEHERRR | ¢ 3% ¢ 8x3.5mm 2
155 W10020 Washer 95 | ¢ 2x ¢ 6x0.6mm 2
156 T62006 Socket screw BEAAERM | M2x6mm 2
157 KU110014 Carbon fiber tail blade BXiRENER | 70mm 2
158 | T53012-2 Socket button head collar screw XEEI/VEHMERA | M3x12mm 2

38




www.align.com.t

www.alig

www.align.com.1
www.align.com.tw

www.align.c

Specifications & Equipment/iR f& i 5

Length/# 85 £:840mm

Height/# 5 =:310mm

Main Blade Length/Z [ £:425mm

Main Rotor Diameter/= 2 B £:970mm
Tail Rotor Diameter/EjFE B &:200mm
Motor Pinion Gear/553EF&5:13T

Main Drive Gear/[8&)FEg5:162T
Autorotation Tail Drive Gear/EiE&) X &5:145T
Tail Drive Gear/EE&E8)E5:31T

Drive Gear Ratio/Egig{E &) t:1:12.46:4.68
Weight/ZE#£&:137 0g

Flying Weight/= fic &:Approx. 1700g

L

A
E = £ =
s : B EI E
m =
a o
Y
< 970mm > < 840mm >
Features:

% Rigid carbon fiber frame design. % Rotor head/tail with thrust bearings.

% Electric power system. % Beautiful factory painted fiberglass canopy.

% Tail servo boom mount. % Direct-to-swash CCPM linkage. % Fully driven tail auto rotation system.
% Simple and light weight design provides awesome flight performance and extreme 3D capability.
% Center of gravity of Battery tray designed close to the rotor head. % Tail rotor drive belt system.

Eﬁ%anﬁmm?lﬁagnﬁe? http: /fwww.align.com.tw 2009.NOV.01 cooasss



